
          WAD Sanitary Survey 2020 
            

   
  

Page 1 of 36 

  
 
        
 
 

GROWING AREA WAD 
 

New Hampshire Border to Cape Arundel, Kennebunkport 
 

Sanitary Survey Report    
 
 

2009 - 2020 
 

Final 
 

Meryl Grady, Scientist I 
 

December 2021 
 
 
 
 
 
 

Sanitary Survey Officer signature: ______________________                  Date:________8/11/22_______ 
 
 
 
 
 
 
 
 
 

  



          WAD Sanitary Survey 2020 
            

   
  

Page 2 of 36 

 
TABLE OF CONTENTS 
 
Executive Summary ....................................................................................................................................... 4 
Description of Growing Area ......................................................................................................................... 4 
[...]
the receiving water that each OBD discharges to; the fecal concentration used for this dilution 
calculation is 1.4X105 FC /100 ml. Single OBD systems associated with more than one residence will have 
multiple permit IDs. All current closures are of adequate size to protect public health.   



          WAD Sanitary Survey 2020 
            

   
  

Page 15 of 36 

Table 1. Overboard Discharges (OBDs).  
 

Growing 
Area 

 
 

Section 
OBD 

ID 
Location 

Receiving 
Waterbody 

Flow 
(gpd) 

Acres 
Needed 

for 
Closure 

Current 
Prohibited 

Acreage 

WA 
P1 

883 Eliot 
Piscataqua 

River 
20000 204.57 

1225 
WA P1 2417 Eliot Sturgeon Creek 15000 102.29 

WA 
P1 

2975 Kittery 
Chauncey 

Creek 
300 18.41 

2288 
WA 

P1 
7605 Kittery 

Chauncey 
Creek 

450 27.62 

WC P1 2334 York Atlantic Ocean 300 3.68 

2460 
WC P1 3082 York Atlantic Ocean 300 3.68 

WC P1 3304 York Atlantic Ocean 300 3.68 

WC P1 6278 York Atlantic Ocean 300 3.68 

WD 
P1 

1523 Arundel 
Saunders 

Brook 
300 6.14 

2771 
WD 

P1 
6120 Arundel 

Kennebunk 
River 

300 6.14 

WD 
P1 

7254 Arundel 
Kennebunk 

River 
300 6.14 

WD 
P1 

2719 Kennebunk 
Kennebunk 

River 
300 6.14 

 
 
National Pollutant Discharge Elimination System (NPDES) 
 
Table 2. NPDES Permitted Discharges. 
 

Growing 
Area 

 
Section Permit ID Type Facility 

Receiving 
Waterbody  

WA 
P1 

ME0100820 WWTF South Berwick 
Salmon 

Falls River 
 

WA 
P1 

ME0021059 OBD Outfall Riverview Homeowners Assoc 
Piscataqua 

River 
 

WA 
P1 

MEU508225 Car Wash Facility York 
Ground 
Water 

 

WA 
P1 

ME0100285 WWTF Kittery 
Piscataqua 

River 
 



          WAD Sanitary Survey 2020 
            

   
  

Page 16 of 36 

Growing 
Area 

 
Section Permit ID Type Facility 

Receiving 
Waterbody  

WA 
P1 

ME0000868 Dry Dock Wastewater Portsmouth Naval Shipyard 
Piscataqua 

River 
 

WB 
P2 

ME0101222 WWTF York 
Cape 

Neddick 
Harbor 

 

WB 
P2 

ME0036749 Non-contact cooling water The Goldenrod 
Atlantic 
Ocean 

 

WD 
P2 

ME0100986 WWTF Ogunquit 
Atlantic 
Ocean 

 

WD 
P2 

ME0100790 WWTF Wells 
Atlantic 
Ocean 

 

WD 
P1 

ME0100935 WWTF Kennebunk 
Mousam 

River 
 

WD 
P1 

ME0101184 WWTF Kennebunkport 
Kennebunk 

River 
 

 
There are seven wastewater treatment facilities in Growing Area WAD (Table 2). There are additional 
WWTPs located in New Hampshire that impact water quality in Maine. These are not listed in the NPDES 
permitted discharges table. Since 2017, the WWTP inspection reports have been available in DMR 
central files. 
 
Dover, NH Wastewater Treatment Facility: The Dover WWTF is a secondary wastewater treatment facility 
located on the upper Piscataqua River approximately 2.8 miles north (upstream) of Dover Point, Dover, 
New Hampshire. This plant was constructed in 1991, has a monthly average flow of 2.96 MGD, employs 
an activated sludge treatment process, and uses ultraviolet light for disinfection (a backup chlorination 
disinfection system is available). Water depth at the outfall is about 23 feet.  The plant is required by 
NPDES permit to immediately notify NHDES/Watershed Management Bureau in the event of a discharge 
of raw or improperly treated sewage, as well as incidents of improperly disinfected effluent or invalid 
effluent test results.  The NHDES, in turn, notifies MEDMR.  The WWTF installed a Supervisory Control and 
Data Acquisition (SCADA) system to integrate the monitoring all WWTF treatment processes. The Dover 
wastewater treatment facility (WWTF) has the potential to affect the growing waters and shellstock within 
the Salmon Falls and upper Piscataqua Rivers.  A flooding tide dye/dilution study of the Dover wastewater 
treatment facility effluent’s impact on both rivers was conducted in June 2004, while an ebbing tide study 
was performed in September 2004. The dye studies determined the current Prohibited area from roughly 
one mile north of the Interstate 95 bridge in Kittery to the Route 101 bridge in Eliot. The current Prohibited 
area, the entire Piscataqua River is 3, 514 acres (in Maine waters) and is appropriate in size. 

 
Portsmouth, NH Wastewater Treatment Facility: The Portsmouth WWTF is called the Peirce Island 
WWTF due to its location on the southeast portion of Peirce Island.  Constructed in 1964, it is a primary 
wastewater treatment facility last renovated in 2001.  It has a design flow of 4.8 MGD. Wastewater 



          WAD Sanitary Survey 2020 
            

   
  

Page 17 of 36 

disinfection occurs yearly with sodium hypochlorite and is dechlorinated using sodium bisulfite.  The 
outfall is located east of Peirce Island and southwest of Seavey Island.  In December 2012, the U.S. Food 
and Drug Administration and NHDES conducted a hydrographic dye study of the Portsmouth municipal 
WWTF on Peirce Island (Ao et.al, 2017). The 2012 study includes a simulation of a hypothetical 
disinfection failure at the WWTF, using an effluent fecal coliform concentration assumption of 1,000,000 
FC/100ml. This rather high assumption is based on repeated sampling of pre-disinfection effluent at the 
facility and is much higher than an assumption that would be appropriate for a secondary treatment 
facility. The 2012 study indicates that for a disinfection failure occurring at slack low tide, insufficiently 
diluted effluent would reach Little Bay, NH during the first flooding tide, in approximately 4.5 hours, and 
would travel throughout Little Bay during that first flood tide. New Hampshire allows harvest in Little 
Bay only on Saturdays to allow for adequate time to be notified of a failure at the Portsmouth treatment 
plant. The entire Maine side of the Piscataqua River is classified as Prohibited, which is sufficient for this 
outfall. The Portsmouth WWTF upgrade to secondary treatment, which is expected to dramatically 
reduce effluent MSC levels, is scheduled for completion in April 2020. At that time, the Piscataqua River 
may be reassessed for a possible closure reduction.  
  
Rollinsford, NH Wastewater Treatment Facility: The Rollinsford WWTF is a secondary wastewater 
treatment facility located on the Salmon Falls River approximately 0.75 miles north (upstream) of the 
South Berwick head-of-tide dam. This plant was constructed in the 1960’s, has an average monthly flow 
of 0.11 MGD and uses chlorination for disinfection. The outfall is a straight pipe, located on the bank of 
the river in a concrete headwall. Water depth at the outfall is determined by the amount of water held 
back by the South Berwick dam but is in the range of 3-5 feet. The plant is required by NPDES permit to 
immediately notify NHDES in the event of a discharge of raw sewage or bypass of the disinfection system.  
The NHDES, in turn, notifies MEDMR.  Although there is no SCADA system at the WWTF, some parts of 
the sewage collection infrastructure (pump stations, wells) are monitored by SCADA for operational 
problems. While a failure of the disinfection system could possibly adversely affect the water quality of a 
portion of the Salmon Falls River, it’s highly unlikely the effects would extend beyond the area of the 
Salmon Falls River, which is classified as Prohibited. The Salmon River then flows into the Piscataqua River, 
which is also classified as Prohibited.  

 
South Berwick, ME Wastewater Treatment Facility: The South Berwick WWTF is a tertiary wastewater 
treatment facility located on the Salmon Falls and upper Piscataqua Rivers approximately 7.4 miles north 
(upstream) of Dover Point, Dover, New Hampshire. This plant was constructed in 1996, has an average 
monthly flow of 0.57 MGD and uses chlorination for disinfection. The outfall is a straight pipe which has a 
dilution factor of 9:1 under low tide conditions. Water depth at the outfall is in the range of three to four 
feet at low tide. The plant is required by MEPDES permit to immediately notify MEDEP in the event of a 
discharge of raw sewage or bypass of the disinfection system.  The WWTF has a SCADA system to integrate 
the monitoring all WWTF treatment processes. The South Berwick WWTF has the potential to affect the 
growing waters and shellstock within the Salmon Falls and upper Piscataqua Rivers.  The downstream 
boundary of this zone intersects with the upper portion of the Dover WWTF prohibited area. The northern 
portion of the upper Piscataqua River and the entire Salmon Falls River, to the head-of-tide dam, has been 
classified as Prohibited in part because of this potential influence. The dilution calculation using 0.57 MGD 
with a fecal load of 1.4 x 10^5 in 15 feet of water requires 1,166 acres to be Prohibited. The current 



          WAD Sanitary Survey 2020 
            

   
  

Page 18 of 36 

Prohibited area is sufficient at 3, 514 acres (1,225 acres from the upper Piscataqua River and 2,288 acres 
from Portsmouth Harbor) in Maine boundary waters. 

 
Kittery, ME Wastewater Treatment Plant: The Kittery wastewater treatment facility is permitted for 2.5 
million gallons per day (NPDES permit number ME100285).  Flows are typically well below 2.5 mgd, 
although the facility does receive additional inflow and infiltration during wet weather events.  Secondary 
effluent is seasonally disinfected (May15-Sept30) using sodium hypochlorite, with sodium bisulfite used 
for dechlorination.  The wastewater treatment facility itself is located approximately 3,000 feet from the 
effluent discharge location in the Piscataqua River.  Treated effluent is not continuously discharged, but 
rather is released in timed “decants.”  A typical decant schedule would involve thirteen decants through 
the day, each lasting 30-60 minutes and discharging 50,000-150,000 gallons of treated effluent per decant.  
Treated effluent is discharged through a single 24-inch pipe submerged in approximately 17 feet of water 
along the shore of the Piscataqua River. Effluent is chlorinated during the period of May 15-September 
30. The dilution calculation using 2.5 MGD with a fecal load of 1.4 x 10^5 into 17 feet of water requires 
4,512 acres to be Prohibited. The current Prohibited area in Maine waters is 3, 514 acres, however, half 
of the Piscataqua River is in New Hampshire waters providing a roughly two-fold increase in acreage which 
is sufficient. 

 
York, ME Wastewater Treatment Plant: The York WWTP is permitted to discharge 3.0 MGD of secondary 
treated wastewater to Cape Neddick Harbor in York, Maine. The dilution calculation using 3.0 MGD with 
a fecal load of 1.4 x 10^5 into 29 feet of water requires 3,175 acres to be Prohibited. The current Prohibited 
area is sufficient at 42,370 acres. 
 
Ogunquit, ME Wastewater Treatment Plant: The collection system consists of eleven miles of pipe and 
twelve pump stations.  The collection system is separate from the storm water collection system.  This 
facility provides a secondary level of treatment via an activated sludge system.  The treatment process 
includes an influent flow meter, a bar screen, grit chamber, four aeration basins (totaling 532,00 gallons) 
with fine bubble diffused aeration, two secondary clarifiers (each 45 feet in diameter and 12 feet deep) 
and a serpentine chlorine contact tank with a volume of 66,000 gallons followed by a flow meter.  The 
effluent is disinfected on a year-round basis with sodium hypochlorite and de-chlorinated with sodium 
bisulfite.  The plant is permitted to discharge 1.28 MGD of secondary treated wastewater to the Atlantic 
Ocean. The dilution calculation using 1.28 MGD with a fecal load of 1.4 x 10^5 into 45 feet of water 
requires 872 acres to be Prohibited. The closure is appropriate at 2,477 acres. 
 
Wells, ME Wastewater Treatment Plant: Wells has a collection system that is 35 miles in length and is a 
completely separated system.  There are nine pump stations with audible and visible alarms, each with 
emergency generators.  There are no significant industrial users within the collection system.  Waste water 
passes through a vortex grit system and then into a splitter box that controls flow to the six 100,000-gallon 
capacity aeration tanks.  During the summer, four of the six tanks are used and during the remainder of 
the year one tank is used.  After Labor Day, three tanks are emptied, cleaned, and left on standby.  There 
are two 250,000-gallon secondary clarifiers.  From the clarifier, flow passes to one of two chlorine contact 
tanks where it is disinfected with sodium hypochlorite based on flow and chlorine residual.  Dechlorination 
is done with sodium bisulfite. The plant is permitted to discharge 2.0 MGD of secondary treated 



          WAD Sanitary Survey 2020 
            

   
  

Page 19 of 36 

wastewater to the Atlantic Ocean. The dilution calculations using 2.0 MGD with a fecal load of 1.4 x 10^5 
into 27 feet of water requires 2,273 acres to be Prohibited. The closure is appropriate at 2,477 acres. 
 
Kennebunk, ME Wastewater Treatment Plant: The collection system is 99% separated sewage that is 
roughly 38 miles in length with 24 pumps stations.  All pump stations have on-site generators to provide 
back-up power or are fitted with receptacles where portable generators can be used to supply power in 
the event of a power failure.  Waste waters receive a preliminary level of treatment via a step-screen and 
grit removal followed by flow measurement via a 9 –inch Parshall flume.  Waste waters then receive a 
primary level of treatment via two primary clarifiers measuring 45 feet in diameter with sidewall depths 
of 12 feet.  Secondary treatment is done with three trains of three high density rotating biological 
contractors (RBC’s).  After biological treatment waste water is conveyed to two secondary clarifiers.  As 
part of a recent upgrade, a recycle stream from the secondary clarifiers was added so that the RBC basins 
also act as activated sludge tanks.  Also included in the facility improvements are the addition of chlorine 
tanks.  Waste water is disinfected with sodium hypochlorite and dechlorinated with sodium bisulfite prior 
to being discharged to the Mousam River. The plant is permitted to discharge secondary treated 
wastewater to the Mousam River in Kennebunk, Maine. The dilution calculation using 1.31 MGD with a 
fecal load of 1.4 x 10^5 in 15 feet of water requires 2,679 acres to be Prohibited. The Prohibited area is 
sufficient at 2,771 acres. 

 
Kennebunkport, ME Wastewater Treatment Plant: The Kennebunkport WWTP is permitted to discharge 
0.70 MGD of secondary treated municipal wastewater to the Kennebunk River in Kennebunkport, Maine. 
The dilution calculation using 0.70 MGD and 1.4 x 10^5 fecal load into 11 feet of water requires 1,953 
acres to be Prohibited. The current Prohibited area is sufficient at 2,771 acres. 
 

Residential 

All residential pollution sources are reported to the local plumbing inspector (LPI). Once the system has 
been documented as being fixed, staff members from DMR can re-assess the water quality data and 
shoreline survey information to determine if the area is safe for shellfish harvest. There are no known 
residential pollution sources in growing area WAD. 
 

Industrial Pollution 

Shellfish, as filter feeders, readily accumulate substances from the water column or the sediments in 
which they live. The types of poisonous or deleterious substances that have been recovered from shellfish 
in the Piscataqua River include heavy metals, pesticides, petroleum products, polycyclic aromatic 
hydrocarbons (PAHs), and polychlorinated biphenyls (PCBs). The sources of these contaminants are 
sewage, dredging operations, sludge dumps, and oil spills. The Portsmouth Naval Shipyard is a source for 
many of the industrial pollutants. This area is classified as Prohibited due to the combination of 
wastewater outfalls and industrial pollution.  
 



          WAD Sanitary Survey 2020 
            

   
  

Page 20 of 36 

Marinas   

The marina community in Maine only operates for a portion of the year due to adverse winter weather 
conditions. The management of marinas in Maine allows for shellfish growing areas to be available to 